ONE-STOP PARTS SOLUTION

SEREOE0E0

SESL I/ S ELRRAECYLINDER HEAD ASSY/CYLINDER ASSEMBLY

ﬁc? 4if% (PART CODE) I 4HR (CHINESE DESCRIPTION) ﬁfﬁ@fgrg\f;s“ g{% FHERUARK
1 |11226-1008-000086 |CG125D" &I 3k | i (8806) UPPER COVER, CYLINDER HEAD | 1
2 |B057890006002870X |GB5789UZKEM6 X 28 (2% 1 4%) BOLT M6 X 28 3
3 |B057890006001270X |GB5789UZKEM6 X 12 (2% 1 4%) BOLT M6X 12 1
4 [93301-70621513000 | 705K S VR4S PE6. 2X 1. 5X 13 WASHER 6.5X1.5X12 1
5 190103-1008-0000 CG125D T 3k | 75 %5 1+ 1 SEAL RING OF UPPER COVER, CYLINDER HEAD | ]
6 |[B061700006000090X |GB6170MAREME (22 4 %E) NUT 6 4
7 [91127-1006-0000  |CB125HI <8 Wk ig4% (353l L : 27mm) BOLT 2
8 |B057830006002070X |GB5783WAKEM6 X 20 (2% 1 4%) BOLT M6X 20 2
9 [90101-20335000300 |CB1253#E 0K MI33. 5X 3 GEEIR) 0-RING 33.5X3 1
10 |15800-1006-0018  |CBI25JIE 45 44 (JQ-18) INLET PIPE 1
11 |91104-1008-00000X |CG125DHL L ELAMZAEMSX 78 CEEHHE) 4 p m BUT A8 X 2R~ =~ o~ a1 LA
12 [93301-80852018000 |CB125 36 T4 EF 4 #u 8. 5X 2 X 18 VU s DAL U LW
13 |1122B-J034-000086 |CG150DHT k4H & (8806) CYLINDER HEAD ASSY 1
14 191138-1008-00000X |CG125DHL SLHE 1 Rk IEARM6 X 35 (22 %) [BOLT M6X 35 2
15 |1572B-1008-0000  |CG125D4%4 3 F 4 f5 SEAL, VALVE STEM 2
16 |81300-1006-0000  |CB125/HI K AL FE B SPARK PLUG 1
17 [9022B-J034-0100  |CG150D ALk ZH A& (&)R) GASKET ASSY, CYLINDER HEAD | 1
18 [91521-10002000000 |CG 12545E f74510 X 20 PIN 10X20 2
19 [91113-1008-00000X |CG 125D A FH 1A% BEAEHEM6 X 22 (22 F14%) BOLT M6X22 2
20 |1110B-J034-000086 |CG150D LA i1t (FrAx149 8806) CYLINDER ASSEMBLY 1
21 [90205-J034-0000  |CG150D S HT fAx 3 4 24 GASKET, CYLINDER BLOCK 1
22 [17100-0000-0078  |CG150D{k &% (P727 FEhEH) CARBURETOR 1
23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

LK AR A /UL ER AT
CYLINDER HEAD ASSY/CYLINDER ASSEMBLY




ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

ECS MU VALVE MECHANISM

)%f 4iH8 (PART CODE) F13C 4% (CHINESE DESCRIPTION) K%fsﬁléﬁgﬁ;'w %IT% FLERTMARK
1 [15701-J034-0000  |[CG150D#1] INLET VALVE 1
2 [15702-J034-0000  |CG150DHESI] EXHAUST VALVE 1
3 [15706-1008-0000  |CG125D" | J4haa s e pl () RETAINER, VALVE SPRING 2
4 [15708-1008-0000  |CG125D" 1) 3% e pl () SPRING SEAT 2
5 [15703-1008-0000  |CG125D" 5| J4baass VALVE OUTER SPRING 2
6 [15704-1008-0000  |CG125D" < I3 VALVE INNER SPRING 2
7 [15710-1008-0000  |CG125D" 51 J N Ah A 4H & INNER SPRING, ASSY 2
8 [15705-1008-0000  |CG125D" | )3 i () SPRING SEAT 2
9 |15707-1008-0000  |CG125D"< [ 14lik% VALVE COTTER 4
10 |15404-1008-0000  |CG125D" | ] ] Bt/ 5 24T SCREW, VALVE CLEARANCE 2
11 |15403-1008-0000  |CG125D|"] i) B i 5 W2 £} g INUR YALVE_CLEARANCE = | L&
12 [91180-T008-0000 | CG125D I J i 2 kM8 X 28 VVIWV%DT AU UL
13 [93301-80852018000 |CB1253% LU BF4 4 fBl8. 5X 2 X 18 WASHER 8.5X2X 18 3
14 |1540A-1008-0000  |CG125D 1] FIEE 4l & ROCKER ARM ASSEMBLY, VALVE | 1
15 [1532A-1008-0001  |CG125D-284R 4 & AT A& PUSH LEVER COMP 2
16 [93303-51230220900 |CG125D F #7 i i L 2 8l 12. 3X0. 2X20. 9 WAVE WASHER 12.3X0.2X20.9| 1
17 [15407-1008-0000  [CG125D F#& & LOWER ROCKER ARM 2
18 [15408-1008-0000  |CG125D T & & % SHAFT, LOWER ROCKER ARM 1
19 190101-20180000250 |CG125D F $2 4% 40/ [ 18 X 2. 5 GRlkEIR) 0-RING 18X2.5 1
20 |15109-1008-0000  |CG125DFL < 46 fisih 3% SPRING 1
21 190101-20200000250 |CG125D 4408120 X 2. 5 kL) 0-RING 20X2.5 1
22 [15105-J034-0000  |CG150DAL S 48 Rk AIR MLET CAM SHAFT 1
23 93301-51421024000 |CG125D kB 14. 2 X 1X 24 WASHER 14.2X1X24 1
24 |1510A-1008-0000  |CG125DIER MBIt 1 NG DRIVEN SPROCKET COMP | 1
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44

i

VALVE MECHANISM

18

19




ONE-STOP PARTS SOLUTION
BB OE0EN)

#4825 CRANKCASE COVER

)i? T (PART CODE) B LZH (CHINESE DESCRIPTION) K%iﬁléﬁgﬁ;'s"‘ %‘T% HTERBMARK
1 |[B166740A06004070X |GB16674/NLIEAEM6 X 40 (2 %) BOLT M6X40 10
2 |B166740A06005070X |GB16674/MELHEKEM6 X 50 (2% %) BOLT M6X50 1
3 [12426-1008-0000  |CG125DHLIH M LL & OIL LELVE SIGHT WINDOW 1
4 90304-1006-0000  |CB125JH i shihithds 16 X 28 X 7 (T i) OTL SEAL 16X28X7 1
5 |2242A-1008-00000X |CG125DE5 & 224 Vi 4H & (22 1 4%) CONTROLLING ARM ASSEMBLY, CLUTCH [ 1
6 [90101-20065000190 |CG125D & ik M OILIE6. 5X 1. 9 (GikEK) |0-RING 6.5X1.9 2
7 122427-1008-0000  |CG125D55 & 245 N i 3% CLUTCH CONTROLLING ARM SPRING | 1
8 |22429-1008-0000  |CG125DES & %4y &5 h%e CLUTCH SEPARATION CAM 1
9 |91523-1008-0000  |CG125D3EE K44 CLUTCH LEVER PIN 1
10 |12421-1008-100185 |CG125D77 hfili i i (ZONGSHEN fiiif 3% 8805) FiJ&=X |COVER COMP. RIGHT CRANKCASE| 1
11 |14301-1006-0000  |CBI25IHLIH L& (AR A h) Bk, o [OL RULER ASSY o o0 4 LA L~ saa
12 [90101-10180000300 [CG 125Kt RO 18 X 3 (T i) VAW e AU UJCT T
13 [91521-08001400000 |705E 7448 X 14X 6. 3 PIN 8X14X6.3 2
14 [90206-1008-0000 | CG125DA7 [Hi%h A4 o 25 £ 44 GASKET, R.CRANKCASE COVER | 1
15 |91521-10001400000 |CG 12541 5E 4410 X 14 PIN 10X 14 2
16 190101-10132000265 |C100/MREFLEOIEIEI13. 2X 2. 65 (T G 0-RING 13.2X2.65 1
17 |12303-6011-000085 |C100/MiFL 5 (8805) CAP, SMALL VIEW HOLE 1
18 [92102-1008-0001  |CG125D% & (Bk%E) BEARING 1
19 |12301-1008-100085 |CG 125D/ A il a (FIAR fiifiik 8805) FRONT PART, L.CRANKCASE COVER | 1
20 [90204-1008-0000  |CG 125D ikt Al o5 25 4 GASKET, L.CRANKCASE COVER | 1
21 190101-10274000265 |C100 K AL 0JF 27, 4 X 2. 65 (T i) 0-RING 27.4X2.65 1
22 [12307-1008-10010G |CG125D 7 Al 7 1 5 (ZONGSHEN i 3% F1%%) |DECORATE COVER , L.CRANKCASE COVER | |
23 |B166740A06002570B |GB16674/IEHEM6 X 25 (48 BOLT M6X25 1
24 [12308-1008-400085 |CG125DAURL ik 46 i (IAR BJAGK 8805) COVER , REDUCTION GEAR 1
25 [90101-10620000300 |CG 125Dy ik 6 5 0% 62 X 3 (T &) O0-RING 62X3 1
26 [12302-1008-050085 |CG125D 7% il 4l 4 J& 7 (CG125D-JY-26B# 8805) |BACK PART, L.CRANKCASE COVER | 1
27 |B166740A06002870X |GB16674/NMSLHRFEM6 X 28 (2% 1 4%) BOLT M6X28 2
28 |B166740A06005070X |GB16674/MSLHRFEM6 X 50 (2% (1 4%) BOLT M6X50 2
29 |B166740A06004070X |GB16674/NMSLHRFEM6 X 40 (2% 1 4%) BOLT M6X40 5
30 |B166740A06002070X |GB16674/NMSHRFEM6 X 20 (2% 1 4%) BOLT M6X20 3
31 [B008180006001220X |GBS18IZ4TME X 12 (24 44k SCREW M6 X 12 4
32

33

34

35

36

37

38

39

40

41

42

43

44

HE o Y
CRANKCASE COVER




ONE-STOP PARTS SOLUTION
BB OE0EN)

SA R E R CLUTCH ASSY

ST (PART CODE)

4K (CHINESE DESCRIPTION)

FILZH (ENGLISH

DESCRIPTION)

ey

£ VEREMARK

22314-1008-0000

CG125D &5 5 2 AT

ROD, CLUTCH PUSH

B A

22401-1008-0000

CG125D 8 £ 3 4r i2

SEPARATING AXLE SLEEVE

B166740A060022708

GB16674/MEURFEM6 X 22 (1 £F)

BOLT M6X22

92102-00000006001

HliZ& (6001)

BEARING (6001)

22121-1008-0000

CG125D &5 £ i i i

END COVER, CLUTCH

22142-1006-0000

CB125H) &5 £ 4% 543

SPRING, CLUTCH

91403-1008-0000

CG125D B £ #5424 120

ELASTIC CHECK RING

22105-1006-0000

CBI25[H S & e b B

CENTER SLEEVE, CLUTCH

22214-1006-0000

CBI25HI 24 £ #5 E 2 BEHE )T

DRIVE FRICTION DISK

22215-1006-0000

CBI125HI 25 £ 28 M) BEHE )7

OUTER FRICTION DISK A

22122-1006-0000

CBI25H & & 2% 4

RRSAURE PR, SLUId,

22002-1006-0000

CBI25JHI B & S A 2 Bl

WA

NMY . ST AL

22150-1008-0000

CG125D B &5 2 Ak R4 A

OUT CASE ASSEMBLY, CLUTCH

22000-1008-0100

CG125D- 1584 5 38 Sk (I A AN il 2K)

CLUTCH _ASSY

CLUTCH ASSY




ONE-STOP PARTS SOLUTION
BB OE0EN)

MM R FAE /DL d8 2384 OIL PUMP/OIL FILTER

)%f 4iH8 (PART CODE) F13C 4% (CHINESE DESCRIPTION) K%fsﬁléﬁg‘%s” %IT% FLERTMARK
1 [14200-1006-0000  |CBI25JHIA LI JEi e B 1 OIL FILTER, COMP 1
2 [14201-1006-0000  |CB125 KL I IE IS 5 i 4 0IL PIPE 1
3 |B008190105001220B |GB819. 1HEATM5 X 12 (F1%4%) SCREW M5X 12 3
4 [14202-1006-0000  |CB125 KL I IENS 2% i e s % SPRING, OIL PIPE 1
5 |14207-1006-0000  |CBI25[IALI e 2% i OTL FILTER COVER 1
6 |14208-1006-0000  |CBI125RIALIHHET &5 IT 11 45 OPEN PIN 1
7 190209-1006-0000  |CBI125[HIALIH P S it o 5 b 3 GASKET, OIL FILTER 1
8 91203-1008-0000  |CG125DHL i I’ s MEdR £} NUT 1
9 [22004-1006-0000  |CB125H B & S ML I 34 B 16. 5X 2 X 27 DISH WASHER, CLUTCH 1
10 |14205-1006-0000  |CBI25 KLY JE Beik OIL FILTER BODY 1
11 |23101-1008-0000  |CG125D3: 5tk g PRDARY DRIVEGEAR o o | LA
12 [90101-10094000240 [cG125HLim oMY, 4x 2.4 (TR VV VW . DE AL UL
13 |B008180004001020B |GBS18HZ4TM4 X 10 (FH%F) SCREW M4 X 10 2
14 |14108-1008-0000  |CG125DHLMIZE #itk OIL PUMP_COVER 1
15 |14111-1008-0000  |CG125DHLIMI % Wi 1 INNER ROTOR, OIL PUMP 1
16 |14112-1008-0000  |CG125DHLiH ZEAh4% 1 OUTER ROTOR, OIL PUMP 1
17 [14110-1008-0000  |CG125DHL i ZE A (F ik ak) OIL PUMP_BODY 1
18 [B0011902025100000 [GB119. 2442.5x10 PIN 2.5X10 1
19 [14107-1008-0000  |CG125DHL I %% i 2 4 (HIKR) SHAFT, OTL_PUMP 1
20 |1410B-1008-0001  |CG125DHLih %R ikt 414 (k) PAG6 OTL PUMP GEAR ASS. 1
21 |B0089600060000000 |GB8I6HiFEl6 CIRCLIP 6 1
22 |B008190106003020B |GB819. 1HZ4£IM6 X 30 (F44%) SCREW M6 X 30 2
23 [14100-1008-0001  |CG125DHLih %2 i1+ (FE N #4J5 PAG6) OIL PUMP ASSY 1
24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

DLt R A / HLIh ST 2% S 1F
OIL PUMP/OIL FILTER




ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

H %% CRANKCASE

)%f 4iH8 (PART CODE) F13C 4% (CHINESE DESCRIPTION) K%fsﬁléﬁgﬁ;'w %IT% FLERTMARK
1 |B166740A06005570X |GB16674/N kI8 kEM6 X 55(2% F14F) BOLT M6X55 1
2 |22422-1008-00030X |CG125D-3# % £ a2 4 CL A%k HOLDER, CLIUTCH CABLE 1
3 [91101-T008-0100  |ce125D-28* T XSk A (126mn it #24022m #F4206.3) [CYLINDER STUD BOLT A 1
4 |91101-1008-0200  |cG125D-38 AL MK REEA (126mm 885c22mm #F4% 7.5) |CYLINDER STUD BOLT A 1
5 193301-C125202200B |CG125D Bie #4112, 5X 2 X 22 (F4F) WASHER 12.5X2X22 4
6 91212-1008-00000C |CG125D"T L SkABKE KAZFFMS X 32 CRE4E) NUT 4
7 [B057890006002870X |GB5789UEHEME X 28 (22 A %E) BOLT M6X 28 2
8 |18097-1008-0000  |CG125DEE SAEH A 1 Rt CLAMP 1
9 [12130-1008-0001  |CG125D-1#ilUVE 4L (& EMEL F#iL4) |PIPE ASSY 1
10 |91102-1008-0200  |cG125D-3# Ui Sk 83428 (132m #84022mm 4742 #7.5) |CYLINDER STUD BOLT B 2
11 [90208-1008-0000 | CG125D i i 25 44 v o RARKRT CRANKCASE . o o 4 LI
12 | 1212B-J034-010085 |CGL50D-2: M Hii41er (8805) VVINVkeDECiC U 1)
13 [12103-1008-0000  [CG125DF44k Fr POSITION PLATE 1
14 |B166740A06001270B [GB16674/NEFIZAeM6 X 12 (F4E) BOLT M6X12 1
15 [92102-1008-0001  |CG125D 5 ik (%) BEARING 1
16 |B166740A06005070X |GB16674/ A2 HM6 X 50 (X2 (H4Y) BOLT M6X50 9
17 |B166740A06009570X |GB16674/ 42 HM6 X 95 (22 (H4¥) BOLT M6X95 1
18 |11230-1006-00000W |CBI25HI1] 5 56 (AL lifk) COVER, VALVE CHAMBER 1
19 190101-20350000300 |CB125%%1]#i0J 35 X 3 (FkE M) 0-RING 35X%3 1
20 [14221-1006—-0000 CB125JHIAT Ly ik 31 oK) g 55 SPRING, OIL FILTER STRAINER 1
21 [1431B-1006-0000  |CB125MIALIHLJE M4 A& STRAINER, OTL. FILTER 1
22 [90301-1006-0000  |CBI25HI45u 44 it 14 X 28 X 7 (T i) OTL-SEAL 14X28X7 1
23 |1213B-1008-0000  |CG125DEAH AL PRESSING PIN BODY ASSY 1
24 |B166740A06002570B |GB16674/ I8 HM6 X 25 (F148) BOLT M6X25 1
25 |91103-1008-00000X |CG125DJ0MBRTE (22 F1%E) OIL DRAIN PLUG 1
26 193301-71242020000 |CG 125D MR e 4 H Ml 12. 4 X 2X 20 WASHER 12. 4X2X20 1
27 190302-1008-0000  |CG125D %334 X 50 X 7 (T &) OIL-SEAL 34X50X7 1
28 |B057830006001270B |GB578312#eM6 X 12 (F14%) BOLT M6X12 1
29 [15108-1008-0000  |CG125D & AH4HR STOP PLATE, CAMSHAFT 1
30 192102-00000062027 |47k (62027) BEARING (62027) 1
31 [92102-000HK212810 |4tk (HK212810) BEARING (HK212810) 1
32 [1222B-J034-000185 |CG150D45 i 4HiFE 4 & (8805) RIGHT CRANKCASE BLOCK 1
33 192102-00000006006 | %K (6006) BEARING (6006) 1
34 [92102-000NK152312 |4k (NK152312) BEARING (NK152312) 1
35 192102-00000006204 | %7K (6204) BEARING (6204) 1
36 190303-1006-0000 | CB125JEI il 320 X 34 X 7 (T i i) OTL SEAL 20X34X7 1
37 191521-10001400000 |CG125/H5EAr410 X 14 PIN 10X 14 4
38

39

40

41

42

43

44

%45 CRANKCASE




2 A

ONE-STOP PARTS SOLUTION
BB OE0EN)

By b AT SR /75 28 CRANKSHAFT CONNECTING-ROD ASSY/PISTON
e FIXEM (ENGLISH it | ZLEREMARK

No. | 4RBS (PART CODE) HIX 4 # (CHINESE DESCRIPTION) DESCRIPTION oY

1320B-J034-2000  |CG150D Hhfli&E+T #B1F (37.22 $%KU) CRANKSHAFT CONNECTING-ROD ASSY
91601-1008-0000 CG125DF: [ 525 X 14 X 4 SEMICIRCULAR KEY 1
92102-00063-28-P5 | 47K (63/28/P5) BEARING (63/28/P5) 1
92102-63-28-RS-P5 | 47K (63/28-RS/P5) BEARING (63/28-RS/P5) 1
13222-1008-0000 CG125D h il IE I 3 ik Fe HUB DUMP CHAIN SPROCKET 1
13220-J034-0300 CGI50D AT AL S Okl R, F5)Ph) 2 £4#KU |CONNECTING ROD COMP 3 1
13103-J034-0000 CG150D3H FE3— PISTON RING 1 1
13104-J034-0000 CG150D3H &3 — PISTON RING 2 1
13120-J034-0000 CG150DIH IR 2 & OIL RING ASSY 1
10 |1310A-J034-0000 CG150D3H ZEIA st Jilk PISTON RING COMP 1
11 [91401-1006-0000 | CB125 G &4 +4 4l o [CLIP PISTON RIN. . hu)
1
1

© ||| |on |k [w o=

12 [13102-J034-0000 _|CG150DI: ZE4Y VVVAWED E AL
13 |13101-J034-0300  |CG150D{HJE (i) PISTON
14 [91106-1008-0000  |CG 125D ML 23 I2AEM10 X 36 BOLT M10X 36

26 0 3 A 0/ 2
21 CRANKSHAFT CONNECTING-ROD ASSY/PISTON




ONE-STOP PARTS SOLUTION
BB OE0EN)

FEZIHLE TRANSMISSION MECHANISM

)i? T (PART CODE) B34 F (CHINESE DESCRIPTION) K%iﬁléﬁgﬁ;'s"‘ %‘T% HTERBMARK
1 |93301-61521025000 |CB125 4l 1E 438 15. 2X 1X 25 WASHER 15.2X1X25 1
2 [23222-1008-0002  |CG125DFiAY - h2ky thi%e GEAR M-2 1
3 |23222-1008-0005  |CG125DTLA% 3 4hiskY ihike GEAR M-5 1
4 [23223-1006-0000  |CB125HIt5 46 kR IEI17. 3(20) X 1. 6X26 WASHER 3
5 [23226-1008-0000  |CG125DF:Hhiki 46 el CIRCLIP 3
6 [23222-1008-0004  |CG125DFiAY - hakyihi%e GEAR M-4 1
7 |23222-1008-0003  |CG125D LAY 3 Ahi3hy ikt GEAR M-3 1
8 |23221-1008-0000  |CG125DFo Y 3 filtiths il TRANSMISSTON MAIN SHAFT | 1
9 193301-62020527000 |CB125 41 HEE 20. 2X0.5X27 WASHER 20.2X0.5X27 1
10 |23231-1008-0000  |CG125DE e sh kb4l & FINAL SHAFT 1
11 193301-61521030000 |CB125f! 4 i1 HEEL B 15. 2 X 1X 30 o  WASHER 15, 2X A% 30« 4 L&
12 [23248-1008-0000 | CG125D R Arict itk £ VVVWNWV.SCAUUL
13 |23203-1008-0003  |CG125DE 4/ sh ke rt & GEAR BUSH 1
14 193301-51650524000 |CG125D 4 1L HELL P 16. 5X0.5X 24 WASHER 16.5X0.5X24 2
15 |23242-1008-0001  |CG125DFLA% Ell A 1KY thike GEAR C-1 1
16 |23203-1008-0001  |CG125DE 4l 1KY ik 44+ & GEAR BUSH 1
17 |23242-1008-0003  |CG125DFAY mldili kY thife GEAR C-3 1
18 |23242-1008-0004  |CG125DFL A% Al A4k thike GEAR C—4 1
19 |23241-1008-0000 | CG125D—1#Fo k% il 4t A TRANSMISSION COUNTER SHAFT | 1
20 |23242-1008-0005  |CG125DF R4l 5% thike GEAR C-5 1
21 [23242-1008-0002  [CG125DF Y Rl 2Ry ihike GEAR C-2 1
22 193301-52001027000 |CG125Dg il ik HEH [ 20X 1X 27 WASHER 20X 1X27 1
23 |23401-1008-0008  |CG125DE:#h k4 (428. 15) DRIVE SPROCKET 1
24 [23402-1006-0000  [CB125J = Bl 46 il & A FIXING PLATE, DRIVE SPROCKET| 1
25 |B057830006001070B |GB5783M2KEM6E X 10 (F94%) BOLT M6X10 2
26 [93301-51211018000 [CG125D /)5 #h4H 24 12. 1 X 1 X 18 WASHER 12. 1X1X18 1| B
27 [B0089401160000000 |GB894. 14%[%]16 CIRCLIP 16 1
28 |2112B-1008-0000  |CG125Dfk4E FHA & GUIDE PLATE ASS. 1
29 [21119-1008-0000 CG125D 5 B i 46 34 5 SPRING, KICK STARTING RATCHET WHEEL | 1
30 [93301-51611024000 [CG125D /5 sh4H 2B 16. 1 X 1X 24 WASHER 16. 1X1X24 1
31 [21118-1008-0000  |CG125D)5 hiise STARTING RATCHET 1
32 [91402-1008-0000  [CG125D i3 s LB & 18. 5X 1. 2X $22.4 |CIRCLI ¢18.5X1.2X ¢22.4 | 1
33 193301-62000527000 |CG125i3 Bl #[E20 X 0. 5X 27 WASHER 20X0.5X27 1
34 [21117-1008-0000  [CG125D)53hiki 4 GEAR, KICK STARTER 1
35 [21107-1008-0001  [CG125D /i3 s thdi Gl YL ATFL: 60) 24 (%8¢ PIVOT, KICK STARTING SHAFT | 1
36 [21104-1008-0000  |CG125D ) Zh 455 o SEAT, SPRING, KICK STARTING SHAFT | 1
37 [21106-1008-0000  |CG125DJ3 Zhl & 17 5 % RETURN SPRING, KICK STARTING SHAFT [ 1
38 [21111-1008-0000  |CG125D)3 Bhhif3F COLLAPSTBLE 1
39 193301-51611030000 |CG125DJ5 #hili e 16. 1 X 1 X 30 WASHER 16. 1X1X30 1|
40 123220-1008-0000  |CG125DFLRY EHhZL & MAIN SHAFT, TRANSMISSION 1
41 123240-1008-0001  |CG125D-1# iR a4 AL & (l%h147 &% S 20t 9895 |COUTERSHAFT TRANSMISSION 1
42 [23200-1008-0001  |CG125D-1# 3 @l4i4l & (Rl 147 @45 5016 NENE) | TRANSMISSION MAIN.COUNTER SHAFT | 1
43 |21100-1008-0202  |CG125D it Al ak Gl EATL: 60 2% 1%%)  |KICK STARTING SHAFT ASSEMBLY 1
44 |21200-1008-0009  |CG125D /5 IFT&B4E (QD-9) START-UP BAR COMP 1

HL
TRANSMISSION MECHANISM




ONE-STOP PARTS SOLUTION

& &4 IR
A5 HH GEARSHIFT MECHANISM
E% % (PART CODE) B4 FK (CHINESE DESCRIPTION) K%fsﬁ.;fﬁgﬁ;m %IT% FEEREMARK

B0089401120000000

GB894. 1124[& 12

CIRCLIP 12

24303-1008-0000

CG1 25D A2 BT 58 3

SPRING, GEARSHIFT PLATE

24319-1008-0000

CG125DHAS B (FLAS I AL)

GEARSHIFT PLATE

24301-1008-00000C

CG125D A & TR IR R HF)

GEARSHIFT SHAFT COMP

CG125DHAY [ml fi7 5%

RETURN SPRING

93301-51400520000 |CB125/14 k4 £ [ 14 X 0. 5X 20 WASHER 14X 0. 5X 20

1
2
3
4
5 124302-1008-0000
6
7
8
9

B0089401140000000 |GB894. 134 &14 CIRCLIP 14
24300-1008-00010C |CG 125Dt i 1 (FLAYTG IR RS FE4E) GEARSHIFT LEVER COMP
B057830006002070G |GB5 78312 42M6 X 20 (154%) BOLT M6 X 20
10 |24400-1008-0016  |CG125DA8 i M 31 (BT-16) GEARSHIFT SHAFT
11 |24107-1006-0000  |CB125M1#% Xl v SHAFT o GEARSHIEL FORK:
12 [24104-1006-0000 | CBL25 IR 2 X VV NV D O
13 |24106-1006-0000  |CB1251 3 4k X CENTER FORK, MAINSHAFT

14 |24105-1006-0000  |CB125 4l A2 48 X LEFT FORK, COUNTERSHAFT
15 |91126-1008-00000B |CG 125D T AR X 242 (F14F) BOLT

16 |B0009300060000000 |GBI3## 6 WASHER ¢ 6
17 |24202-1008-0600  |CG125DFL 2 MR (FLRSTEIAAY) STOPPING PLATE
18 [B0011901040100000 [GB119. 14844 X 10 PIN 4X10

19 |24213-1008-0600  |CG125DAF 54 & (FLASEIAY) GEARSHIFT DRUM

20 |24304-1006-0100  |CB125JI-2# & Frbisn 5 SPRING , LOCATING PLATE
21 |2434A-1008-0400  |CG125D-2852 fir b2 (HRSHEA RS B RS FE9E3F %) |LOCATING PLATE ASSY

22 |91115-1008-00000B |CG125D44 {7 & MAR MR #E (TLRSHEFA RS F1%E)  |[BOLT FIXING PLATE

23 [88004-1008-0100  |CG125D-2#4% & 5l fih Sk CONTACT, CEARINDICATION
24 |88031-1008-150045 |CG125D-2A#F4 LR (CHLAYAEIA L:450) #% [1D03 |GEARSHIFT SWITCH COMP

25 |B008190106002020B |GB819. 1HRETM6 X 20 (11 4¥) SCREW M6 X 20

U R O 1 -~ R O O 1

27 A5 ML GEARSHIFT MECHANISM




ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

R LA B, MAGNETO COMP

e FIXEM (ENGLISH it | ZLEREMARK

No. | 4RTE (PART CODE) &R (CHINESE DESCRIPTION) ECRIPTIONS oY

82130-1008-0100  |CG125DRAHLMLEL 7414 (12V8H%) ROTOR ASSY, MAGNETO 1
82120-1008-020043 |CG125D#; HFLsE T4 & (12V8Hk &k i K& 1.1:430) #1121 |STATOR ASSY, MAGNETO 1
B057830005001670B |GB5 7832 42M5 X 16 (194%) BOLT M5X 16 2
B057830005002570B |GB5 7832 42M5 X 25 (194%) BOLT M5X25 3
91197-1008-00000C |CG125Di 1k B £ #5 X R ATM8 X 18 (FE4E) BOLT M8X18 3
82130-1008-0101  [CG125DRE ML T4 (12V8H) A 485  |ROTOR ASSY, MAGNETO 1
21303-1008-0000  |CG125DJ3 ) B & sk kE s SPRING 3
21305-1008-0000  |CG125DJ5 2h B & s b 5 £/ T CONE BILOCKAGE 3
21304-1008-0000  |CG125D )8 585 &5 s gk CLUTCH ROLLER 3
10 |21301-1008-0000  |CG 125D B & S AR 4L & ASSEMBLY, SPIDER 1
11 [21300-1008-0000  [CG125DE L 25 4 58 3 1F VA RSHRVRL Y QUERBINNIXG alTeny LI
12 VWVWWVV.SCAUUD

© ||| |on |k [w o=

=
=
S

27 TG B LS B MAGNETO COMP




2 A

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

S B ELECTRIC STARTING MECHANISM

NO.

ST (PART CODE)

B4 HR (CHINESE DESCRIPTION)

FILZH (ENGLISH

DESCRIPTION)

ey

QTY

£ VEREMARK

1 [82200-1008-440151

CG125D-3#/3 & HLBLEF (HLHESS05 HLH8805 T FJE H4L:510)

STARTING MOTOR ASSY

1

21402-1008-0100

CG125D-28 0Bk i § 4l

SHAFT, REDUCTION

93301-51050518000

CG125D XUk ki 4 34 B 10. 5X 0. 5X 18

WASHER 10.5X0.5X18

2140A-1008-0103

CG125D-28 WU Ui 414 (—) iy & it ik

GEAR, REDUCTION, 1

21401-1008-1100

CG125D- 40Uk ke (=) ik = Hi

GEAR, REDUCTION, 2

2142A-1008-0100

CG125D)8 B e 4 & (Hitt)

PLATE GEAR ASSY

— ===

|| |on | [w o

©

11

12

VWA

@)

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

WA B LA
ELECTRIC STARTING MECHANISM

11



SE Il[II:IE ?A&"%

ONE-STOP PARTS SOLUTION
- SREOGEEE

B384 ELECTRIC

%

NO.

ST (PART CODE)

X (CHINESE DESCRIPTION)

FILZH (ENGLISH

DESCRIPTION)

ey

QTY

£ VEREMARK

1 [81100-1008-000050

5 AIMGO3B L1500

IGNITION COIL

81200-1008-0000

RUKZEMD125-3B

C.D. I

83100-1008-010020

LI AEMT 12V8-ZS05B

RECTIFIER

82290-1049-000016

4k 1 23MQJ10-ZS01A

RELAY

— = =

VWA

(@)

B 28 ELECTRIC

12



ONE-STOP PARTS SOLUTION

- SRS
RS FE{E3F 224t EXHAUST GAS RECIRCULATION SYSTEM

)%f %G (PART CODE) B2 4K (CHINESE DESCRIPTION) K%Eﬁﬁléﬁgﬁ;'s"‘ %T% HTERBMARK
1 |16156-1008-0100  [CG125D IR %S JEAF B 11 (14X 9X400)  |CONNECTING PIPE 1
2 |16157-1008-0000  [CG125D Ik A5 e i i R Il 14 HOOP 2
3 |16160-1008-0000  |CG125D — /X% JEA%HB 1 SEC. AIR BOX VALVE 1
4 |16156-1008-0000  |CG125D R ZEESHER AT T (14X9X230(35)) |CONNECTING PIPE 1
5 |16157-1008-0100  [CG125D kA5 ey i R Il 15. 3 HOOP 1
6 |B166740A06002070X |GB16674/MELHZKEM6 X 20 (%% %) BOLT M6X 20 1
7 |B166740A06002870X |GB16674/MELUEKEM6 X 28 (*% %) BOLT M6X 28 1
8 |B166740A06001670X |GB16674/MELUEKEM6 X 16 (*% F4E) BOLT M6X 16 3
9 |18090-J034-0001  |[CG150D% 53¢ Gl iR E) GAS PUMP 1
10 |18110-1008-0000  |CG125DHE G GIB 411 1 (915X 69X 50X50) |RUBBER PIPE 1
11 |18097-1008-0000  |CG126DFK A3 4 1 K4t A CLAR A A A
12 [18092-1008-0000  |CG125DEIEHIEILE 1 (15X ¢9x50><50)VV\lMBV:'VBI®caL, U
13 |1809B-1008-00000Y |CG125DF AEIF R 20 & (Fo bk BEIE) IRON PIPE 1
14 [90268-DA80-0000  [PW70JE S fl ¥ ki 4Lk PAPER GASKET 1
15 190274-1008-0000  |CG125D— %5 < 2% 37 S b i INSULATING GASKET 1
16 |18089-1008-00000C |CG125D%% <% 37 4k CR4h) GAS PUMP PLATE 1
17 193301-3062201300B | 70T 3k i £k H FEl6. 2 X 2 X 13 (F4E) WASHER 6. 2X2X 13 2
18 |B061700006000090X |GB6 17042 EEM6 (24 F4%) NUT 6 1
19 |18092-1008-0106  |CG125DH" A MR 11-78 (09X $4X 270X 40) |RUBBER PIPE 1
20 |18097-1008-0100  |CG125DFRAEFAS 11 K 4if CLAMP 1
21 [18110-1008-0106  |CG125DH“UIE KRR AL1E 1172 (09X ¢ 4X 270X 40| RUBBER PIPE 1
22 |18082-1008-00000X |CG125DE UM FR I 118 3 (22 A 4F) RUBBER PIPE 1
23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

AT

ENVIRONMENT PROTECT MECHANISM

13



